
Comhairle Contae Choreal
Cork County Council

Halla an ChoRtae,
Corcaigh, Eire.

Fon: (021) 4276891 • Faics: (021) 4276321
Suiomh Grwiin: www.oorkcoco.ie

County Hall,
Cork, Ireland.

Td, (021) 4276891 • F"" (021) 4276321
Web: www.c:orkcoco.ie

Administration,
Environmental Licencing programme,
Office of Climate,Licencing & Resource Use,
Environmental Protection Agency,
Regional Inspectorate,
Inniscarra,
County Cork.

October 18th 2010

D0126-01

Re: Notice in accordance with Regulation 18(3)(b) of the Waste Water
Discharge (Authorisation) Regulations 2007

Dear Mr Huskisson,

With reference to the notice received for the Macroom Waste Water Discharge
Licence Application on 20th of August last and Cork County Council's response by
[...]
On-site systems There are 4499 septic tanks in this WMU. 1518 of these are located in areas of very high or extreme risk.

Forestry 10 WB at risk from acidification - SW_19_1400, SW_19_617, SW_19_1357, SW_19_1503, SW_19_576, SW_19_1374, SW_19_1049, SW_19_1500, SW_19_1730, 
SW_19_1727. 

Dangerous substances None at Risk

Morphology 1 WB at risk - SW_19_1936 - Water Regulation and Impoundments - Carrigdrohid Reservoir, which is designated as HMWB

Abstractions None at risk

Other

Future Pressures and Developments
Throughout the river basin management cycle future pressures and 

developments will need to be managed to ensure compliance with the 
objectives of the Water Framework Directive and the Programme of 

Measures will need to be developed to ensure issues associated with these 
new pressures are addressed.

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:41:32



SELECTED ACTION PROGRAMME
NB All relevant basic measures and general supplementary measures/surveys apply 

Point Sources Refer to point source table below for WWTP action programme

Section 4s & IPPCs- Review Discharge Licenses

Diffuse Sources AGRICULTURE - Good Agricultural Practice Regulations and Enforcement

FORESTRY - Measures to address acidification apply to the 10 water bodies at risk in the WMU. These are generally located to the west and south west of 
the WMU.

Septic Tanks: At Risk septic tanks are to be prioritised for inspections. Subsequent upgrade or connection to municipal systems depends on inspection and 
economic tests.

Other Protection of drinking water, abstraction control and future licensing.
MORPHOLOGY – Impassable barriers investigation.

OBJECTIVES

Good status 2015 Protect 41 waterbodies. Restore 3 waterbodies – by 2015

Alternative Objectives Restore 1 waterbody by 2021 (SW_19_1875) – extended deadline for nitrogen losses to 
surface waters via groundwaters.
Restore 1 waterbody by 2021 (SW_19_980) to allow recovery from poor/bad status
Restore 1 waterbody (SW_19_1500) by 2027 for forestry.

Upper Lee Water Management Unit Action Plan

Transitional Status – Refer to separate transitional waters action programme
Groundwater Status – Refer to separate groundwater action programme

River Status

24%

65%

4%
7% 0%

high
good
moderate
poor
bad

Based on length (km)

P
o

in
t 

S
o

u
rc

e 
D

is
c

h
ar

g
e

C
o

u
n

ty

P
la

n
ts

 R
eq

u
ir

in
g

 
C

ap
it

a
l W

o
rk

s

A
g

g
lo

m
e

ra
ti

o
n

s 
R

eq
u

ir
in

g
 F

u
rt

h
er

 
In

ve
st

ig
at

io
n

 P
ri

o
r 

to
 

C
ap

it
a

l W
o

rk
s

P
la

n
ts

 R
eq

u
ir

ed
 t

o
 

C
o

m
m

en
ce

 
Im

p
le

m
en

ta
ti

o
n

 o
f 

P
o

ll
u

ti
o

n
 R

ed
u

ct
io

n
 

P
ro

g
ra

m
m

es
 f

o
r 

S
h

el
lf

is
h

 W
at

er
s

P
la

n
ts

 R
eq

u
ir

in
g

 t
h

e 
Im

p
le

m
en

ta
ti

o
n

 o
f 

an
 

A
p

p
ro

p
ri

at
e

 
P

e
rf

o
rm

a
n

ce
 

M
an

a
g

em
en

t 
S

y
st

em

P
la

n
ts

 R
eq

u
ir

in
g

 t
h

e 
In

ve
st

ig
at

io
n

 o
f 

C
S

O
's

P
la

n
ts

 R
eq

u
ir

ed
 t

o
 

E
n

su
re

 C
ap

a
ci

ty
 o

f 
T

re
a

tm
e

n
t 

P
la

n
t 

is
 n

o
t 

E
xc

ee
d

ed

E
xt

e
n

d
ed

 T
im

es
ca

le
 

fo
r 

M
ea

s
u

re
 

Im
p

le
m

en
ta

ti
o

n

W
a

te
rb

o
d

y 
C

o
d

e

E
xt

en
d

ed
 D

ea
d

li
n

e 
to

 
A

ch
ie

ve
 W

at
er

b
o

d
y 

O
b

je
ct

iv
e

Ballingeary Cork South Yes Yes SW_19_927 No
Ballymakera WWTP Cork South Yes Yes SW_19_915 No
Inchigeela Cork West Yes Yes SW_19_1901 No
Kilmurry Cork South Yes No SW_19_1875 No
Macroom U.D.C. WWTP Cork South Yes Yes Yes SW_19_1710 No

MeasuresDischarge Waterbody  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:41:32



Upper Lee Water Management Unit Action Plan - Rivers

Member State 
Code

M
on

ito
red

 Y
 

(E
xtrap

o
late

d
 N

)

D
on

or W
aterb

od
y

M
acroin

ve
rte

brate
s (Q

)

Fre
shW

ater P
e

arl 
M

u
ssel

Fish 

P
hytob

e
ntho

s 
(D

iato
m

s)

M
orph

o
lo

g
y

Sp
ecific P

oluta
nts

Ph
ysio

-ch
em

ical

Eco
lo

g
ical S

ta
tus

C
hem

ica
l S

ta
tu

s

Sp
ecial A

rea
 of 

Co
n

serva
tion

Sp
ecia

l P
ro

te
ctio

n 
A

re
a

N
u

trie
n

t Se
n

sitive 
W

aters

D
rin

kin
g

 W
a

te
r

O
b

jective

D
ate o

bje
ctiv

e to 
be

 a
ch

ieve
d

SW_19_1020 N SW_19_1221 G Y GES 2009
SW_19_1049 Y H H Y HES 2009
SW_19_1103 N SW_19_1420 G GES 2009
SW_19_1122 Y H H Y HES 2009
SW_19_1221 Y G G Y GES 2009
SW_19_1232 N SW_19_915 G Y Y GES 2009

SW_19_1236 Y G G G GES 2009
SW_19_1284 N SW_20_250 M GES 2015
SW_19_1357 N SW_21_4731 H HES 2009
SW_19_1370 N SW_19_1710 G GES 2009
SW_19_1374 N SW_19_928 G GES 2009
SW_19_1385 N SW_19_907 H HES 2009
SW_19_1400 N SW_19_1236 G GES 2009
SW_19_1420 Y G G GES 2009
SW_19_1455 N SW_19_928 G GES 2009
SW_19_1490 N SW_19_1420 G GES 2009
SW_19_1500 N SW_19_944 P GES 2027
SW_19_1502 N SW_21_4731 H HES 2009

SW_19_1503 N SW_21_4731 H HES 2009
SW_19_1519 N SW_19_915 G Y GES 2009
SW_19_1562 N SW_19_915 G Y Y GES 2009
SW_19_1710 Y G H H G Y GES 2009
SW_19_1715 N SW_21_7068 H HES 2009
SW_19_1727 N SW_19_1420 G GES 2009
SW_19_1730 N SW_20_1491 G GES 2009
SW_19_1741 N SW_19_1420 G GES 2009
SW_19_1875 Y G P H P GES 2021

IE_SW_UpperLee
Biological Elements Supporting Elements Protected Areas

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:41:32



Upper Lee Water Management Unit Action Plan - Rivers

SW_19_1880 Y H H Y HES 2009
SW_19_1886 Y G G Y GES 2009
SW_19_1901 Y G H G Y Y GES 2009

SW_19_1907 Y G G Y Y GES 2009
SW_19_1908 N SW_21_4731 H HES 2009
SW_19_1936 Y G G Y Y GES 2009
SW_19_310 Y G G Y GES 2009
SW_19_576 N SW_21_4731 H HES 2009
SW_19_617 N SW_21_4731 H HES 2009
SW_19_679 Y M M Y GES 2015
SW_19_885 Y G G Y GES 2009
SW_19_906 N SW_19_1880 H HES 2009
SW_19_907 Y H H HES 2009
SW_19_915 Y G G G G Y Y GES 2009
SW_19_922 N SW_21_7068 H HES 2009

SW_19_927 N SW_19_1420 G GES 2009
SW_19_928 Y G H G GES 2009
SW_19_944 Y P G P GES 2015
SW_19_972 Y G G Y GES 2009
SW_19_980 N SW_19_944 P GES 2021

Member State 
Code

M
on

ito
red

 Y
 

(E
xtrap

olate
d N

)

D
o

n
or W

a
terbo

dy

M
acroin

ve
rteb

rate
s (Q

)

Fre
shW

a
ter P

ea
rl 

M
u

ssel

F
ish 

P
h

ytob
en

tho
s 

(D
iato

m
s)

M
orph

olog
y

S
p

ecific P
o

lutan
ts

P
h

ysio
-ch

em
ical

E
co

lo
gical S

ta
tu

s

C
h

e
m

ical S
tatus

S
p

ecial A
re

a
 o

f 
C

o
n

serv
ation

S
p

ecial Pro
te

ction
 

A
re

a

N
u

trie
nt S

e
n

sitiv
e 

W
aters

D
rin

kin
g W

a
ter

O
b

jectiv
e

D
a

te ob
jective to 

b
e

 a
chie

ve
d

IE_SW_UpperLee
Biological Elements Supporting Elements Protected Areas

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:41:32



Upper Lee Water Management Unit Action Plan - Lakes

Member State 
Code

Name

M
o

n
itored

 Y
 

(Ex
tra

polated
 N

)

M
a

cro
phy

te
s

C
h

loro
p

h
yll

Fish

M
orph

olo
gy

N
utrien

t En
richm

e
nt

Phy
sico C

h
em

ical

Ecolog
ica

l Statu
s

Che
m

ical S
ta

tu
s

Sp
ecial A

re
a of 

Con
servatio

n

S
p

ecial P
ro

tection
 

A
rea

N
u

trien
t Se

nsitiv
e 

W
aters

Bathin
g W

a
ter

D
rink

in
g W

ater

O
bje

ctive

D
ate

 o
b

jectiv
e to be

 
a

ch
ie

ved

SW_19_139 Carrigdrohid Reservoir Y M G G G M Y Y GEP 2015
SW_19_4 Allua ( Lough ) Y M M M G G M GES 2015

IE_SW_UpperLee
Biological Elements Supporting Elements Protected Areas

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:41:32



Non Technical Summary (Revised October 2010) 
 
INTRODUCTION: 
 
This application is in relation to the discharge from the Macroom Town Waste 
Water Treatment Plant, which serves the agglomeration of Macroom and 
includes Macroom Town and its Environs. This plant is under the 
administrative control of Macroom Urban District Council (Town Council) 
which also operates the plant. 
The plant is located at the eastern end of the town on the southern bank of 
the river Sullane. A pumping station at Masseytown serves the region to the 
west of the town; this pumping station is equipped with 2 No. Duty/Standby 
pumps and high level overflows to the River Sullane when necessary during 
heavy rainfall. 
Macroom Town has developed along an East–West Axis, with development 
constrained to the south of the town by the topography, and to north by the 
River Sullane. The existing sewerage network comprises of approximately 
19km of pipe-work. Flows from the east of the catchment gravitate directly to 
the WWTP while flows from the west gravitate to Masseytown where they are 
pumped east to a point where they can gravitate to the WWTP. There are 
three small pumping stations on the network servicing residential 
developments, none of which have emergency or storm overflows. The 
majority of the town consists of combined sewer with the exception of new 
developments which have recently been constructed in the last five years. 
The majority of the existing combined, foul and storm sewers are a mix 
between 150mm to 550mm pipes. 
 
A DESCRIPTION OF THE WASTE WATER WORKS AND THE ACTIVITIES 
CARRIED OUT THEREIN: (SEE ATTACHMENT A.1 DRAWING 1 FOR 
DETAILS OF THE LAYOUT) 
 
Located in Sleveen East, to the east of the town on the southern bank of the 
River Sullane, the treatment plant is at a very low elevation and its boundary 
is only 5m from the river (See Attachment A.1. Map 1). Treated effluent from 
the plant is discharged into the river. Storm overflow from the treatment plant 
discharges to the treated effluent outfall. The treatment plant occupies only a 
portion of a 2 acre site owned by the Town Council. The plant comprises an 
extended aeration activated sludge plant with preliminary treatment and 
sludge thickening and dewatering. 
The Macroom WWTP was designed for a Population Equivalent (PE) of 
approximately 5,230PE. The maximum hydraulic capacity of the treatment 
plant is 47m3/hour. 
The existing treatment plant was constructed in 1975 and comprises a inlet 
channel with high level storm overflow prior to the automated inlet screen 
which has recently been replaced (2007) including a washing and compacting 
facility. 
Flows are then measured in the open channel venturi flume before gravitating 
into the activated sludge system comprising a single oxidation ditch with a 
secondary settlement tank and a return sludge system. The sludge thickening 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:41:32



and dewatering facilities as well as a Phosphorus removal system were added 
in the late 1980’s. Wastewater-flow through the treatment process is by 
gravity with no inter-stage pumping required. The treatment plant is currently 
near its design capacity and a Preliminary Report is currently being 
undertaken to assess the upgrading of the sewerage network and WWTP to 
cater for future predicted flows. 
There are three buildings at the WWTP. These include a small control building 
(which also serves as an office) and a separate sludge dewatering building 
(which also houses the ferric and polymer dosing systems) and a shed used 
by Macroom Town Council for storage of their equipment. 
 
Pre-Treatment 
 
The aim of the pre-treatment is to remove as much inorganic load, and 
floating and suspended objects as possible before primary treatment. There 
are no facilities on site for the storage of storm water and in the event of storm 
conditions incoming storm flows overflow via a two-sided weir channel into the 
River Sullane. The storm water overflow is positioned upstream of the newly 
installed screening facility. There is no facility on site for measuring the flow 
rate of storm water discharge to the river. All flows which go forward to full 
treatment are screened to 6mm. 
 
Secondary Treatment 
 
The secondary treatment stage is an activated sludge system comprising a 
single oxidation ditch with a secondary settlement tank and a return sludge 
system. 
The oxidation ditch is fitted with two horizontal shaft surface aerators which 
are mounted on floating supports due to the regular flooding of the site and 
the submergence of the oxidation ditch. 
Flow from the oxidation ditch gravitates to a 15.2m diameter radial flow 
settlement tank fitted with a rotating half bridge scraper mechanism. Settled 
sludge from this tank gravitates to a nearby sludge chamber. A lifting wheel in 
the sludge chamber returns the activated sludge to the oxidation ditch. 
Treated effluent which overflows from the secondary settlement tank 
combines with the storm water overflow and gravitates via an outfall pipe to 
the River Sullane. 24 hour composite samples are collected for analysis up to 
12 times per year from this chamber by Cork County Staff which are then 
analysed at the laboratory in Inniscarra. There is no facility on site for 
measuring the flow rate of treated effluent to the river. 
A phosphorus removal facility, comprising a GRP ferric sulphate storage tank 
and dosing system, was installed in the late 1980’s. However, this has not 
been operated for a number of years. 
 
Sludge Management 
 
Surplus sludge is pumped to a gravity sludge thickening tank. The sludge 
thickener is a flat bottomed fabricated steel tank, in which a submersible mixer 
is installed. 
Thickened sludge is pumped to a double belt dewatering press. The press 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:41:32



produces a dewatered cake at 17 % dry solids. This is stored in a skip until it 
is taken off–site. The press is generally operated for approximately 7 hours 
per day and five days per week. Currently one skip containing approximately 
7 tonnes of sludge cake is transported off site to McGill Environmental 
System’s site at Castletownroche, Co. Cork for composting. 
 
Operation of the WWTP 
 
The Macroom WWTP is currently operated by Macroom Town Council. The 
plant is manned during the week from 8.30am – 5.00pm (Monday – Friday) by 
a plant operator and a plant manager. Weekend cover is provided on both 
Saturday and Sunday for an hour’s duration each day. There is no SCADA 
system or remote monitoring of the plant in place. Inflow is measured and 
recorded automatically. 
 
Upgrading of Sewer Network and Treatment Plant 
 
In 2006 Cork County Council advertised for the services of a Consulting 
Engineer to compile a Preliminary Report to assess the current waste water 
infrastructure 
in Macroom. In 2007, J.B. Barry & Partners, Consulting Engineers, 
commenced work on the Preliminary Report. The objective of this report is to 
establish how best to improve the existing system and make 
recommendations to Cork County 
Council. The eventual upgrading of the system (which is expected to be 
completed and operational by 2013) will improve the discharges from the 
treatment plant to the river by: 
 

 Provision of additional storm storage and screen at Masseytown 
Pump Station; 

 Removing the discharge of unscreened storm flows into the River 
Sullane at the WWTP and provide storm storage; 

 Increasing capacity at the WWTP to cope with the predicted future 
increases in population; 

 Protection of assets from flooding events; 
 Provision of standby sludge dewatering facilities. 
 
The proposed upgrade of the WWTP will not be completed by 2013. 
The current 2010-2012 Assessment of need programme does not include 
Macroom WWTP even in the projects at planning stage. 
 
(Inserted October 2010) 
 

 
 
 
 
 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:41:32



 
SOURCES OF EMISSIONS FROM THE WASTE WATER TREATMENT 
WORKS 
 
The pollution load for the Macroom agglomeration arises from the following 
areas: 
 

 The local population 
 Local industries 
 Cork Marts Macroom 
 

The domestic population of Macroom has grown over the last three censuses 
owing to it development as a town within the Cork Metropolitan area. The 
population of Macroom has increased by approx. 4.4% per annum for the last 
10 years. The most recent Census (2006) figures show that Macroom Town 
and its environs now have a domestic population in excess of 3550. 
Other sources of influent that contribute to the sewage scheme would be: 

 Commercial premises 
 Schools 
 Tourism 
 Infiltration 
 

The overall population equivalent of the town, commercial and domestic, has 
been calculated as 6,616. 
 
NATURE AND QUANTITIES OF FORESEEABLE EMISSIONS FROM THE 
WASTEWATER WORKS INTO THE RECEIVING AQUEOUS 
ENVIRONMENT AS WELL AS IDENTIFICATION OF SIGNIFICANT 
EFFECTS OF THE EMISSIONS ON THE ENVIRONMENT: 
 
The effluent discharged from the treatment plant to the receiving waters 
contains BOD, COD, Suspended Solids, Phosphorus, Ammonia and Nitrates. 
The use of poly-electrolye, for sludge dewatering purposes, and Ferric 
Sulphate (if Phosphorus reduction is in operation) are also potential loadings 
from the treatment plant to the receiving waters. The treatment process 
employed in Macroom greatly reduces the levels of these parameters entering 
the aquatic environment and the levels are below those indicated in the Urban 
Waste Water Directive. The treated effluent from the Macroom WWTP meets 
the required parameters. 
 
Parameter Concentration limit Concentration as 

discharged  
(WWTP 2007) 

BOD 25mg/l O2 20.8mg/l O2 
COD 125mg/l O2 26.1mg/l O2 
TSS 35mg/l O2 34.8mg/l O2 
Table A.1 Emission Limit Values for Discharges to non-Sensitive Waters 
Receiving water 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:41:32



The final effluent discharge and stormwater overflow from the WWTP and 
Masseytown PS discharge into the River Sullane. The Sullane rises in the 
Derrynasaggart Mountains just past Coolea. It flows in a North-Easterly 
direction towards Ballyvourney on the main Cork / Killarney Road. From 
Ballyvourney it follows close to the main road all the way to Macroom. As it 
reaches the Western outskirts of Macroom it becomes wider. The Sullane is 
joined by the Laney which flows from the North of Macroom just before it 
meets the Lee at the Two Mile Bridge. 
 
The River Sullane is an important fishery and although it is not a designated 
salmonid river and there is no legislative requirement for the Sullane to 
comply with Salmonid Water Regulations, achievement of these standards is 
desirable to support existing fishing activities. 
The 2005 EPA Water Quality Report indicated that the water quality in the 
River Sullane has remained satisfactory over the period of the last report. The 
Q-value upstream of Macroom Town at Linnamilla Bridge is 5; downstream of 
the town at the confluence with the River Laney the Q-value is 4 which 
denotes unpolluted conditions. 
 
Drinking Water 
 
The Sullane River is a tributary of the River Lee and drinking water is 
abstracted downstream of the outfall site at Inniscarra by Cork County 
Council. Council Directive 75/440/EEC 1975 and the associated EC (Quality 
of Surface Water Intended for the Abstraction of Drinking Water) Regulations 
1989 (SI No 294 of 1989) are applicable. Therefore, the treated effluent 